Paediatric Intensive Care Glasgow

RHC PICU INTUBATION CHECKLIST



Used intubation equipment should not be placed back on intubation trolley

Version 4.5

Feb '19



NB. Enter a weight on CIS & it will calculate resuscitation drug doses

INTUBATION	DOSE (IV)	Onset of	Duration	COMMENTS		Resuscitation Drugs	DOSE
DRUGS	(All can also be given IO)	Action (Mins)	of Action (Mins)			Adrenaline	0.1ml/kg of 1:10,000
Anesthetic Drugs						Atropine	0.02mg/kg (min dose 0.1mg)
Ketamine	2mg/kg/dose	<1	10-15	Good for patients in sepIncreases secretions	tic shock (û BP)	Calcium Chloride 10%	0.2 mmol/kg
Fentanyl	2-10 mcg/kg/dose	1-3	20-60			Sodium Bicarbonate	1-2 mmol/kg * Through separate line
Neuromuscular Blockers						Adenosine	150 -
Vecuronium	0.1 - 0.2mg/kg	1-3	20-40	• Caution in severe hepat	ic and renal failure		500mcg/kg/dose *Quick flush afterwards
Rocuronium	0.6 – 1mg /kg	1	20-40	• Caution in severe hepat	ic and renal failure	Amiodarone (VF/pulseless VT dose	5mg/kg over 3 mins (max 300mg)
Suxamethonium	1 – 2mg/kg	0.5-1	3-5	 Can cause bradycardia Can cause îr K+(avoid ir renal failure) 	ı burns patients,	only) Joules	4J/kg (external pads) 0.5J/kg (internal
Sedative Drugs						Volumo	10 - 20 ml/lrg
Midazolam	50-100 mcg/kg/dose	2-5	30-120	Hypotension if administered quickly		volume	NaCl 0.9% or Albumin 5% or 0 -ve
Morphine	50-100 mcg/kg/dose	2-5	60-240	Hypotension if administered quickly			blood (in theatre fridges)
Calculations						Sugammadex (Rocuronium reversal)	16mg/kg

ET Size: [Age (yrs)/4] +4

ET Length:

Oral – Age/2 +12 Nasal – Age/2 +15